
Printed in U.S.A 41 918290/AP1008

AL 440 - HYDRAULICS
3-SPOOL CONTROL VALVE

Ref. 
No. Part No. Description                          Qty.
1 203892 SWITCH 1
2 203893 SWITCH KIT COMPLETE 1
3 203894 FLOAT OUT DETENT KIT 1
4 203895 ANTISHOCK VALVE

105 BAR (1523 PSI)
1

5 203896 FLOAT IN DETENT KIT 1
6 203897 DIRECT-ACTING RELIEF VALVE

215 BAR (3118 PSI)
1

7 203898 JOYSTICK CONTROL W/BOOT 1
8 203899 LEVER BOX W/O LEVER 1
9 203900 PORT RELIEF CAVITY PLUG 1
10 203901 CHECK VALVE 3
11 203902 PLUG KIT 1/2" BSP 2
12 203903 SEAL KIT COMPLETE 1

Ref. 
No. Part No. Description                          Qty.

201116

2
3

4

5 6
12

1

11 10

9
8

7



918290/AP1008 42 Printed in U.S.A

AL 440 - HYDRAULIC CYLINDERS
LIFT CYLINDER

Ref. 
No. Part No. Description                          Qty.
1 270040 LIFT CYLINDER COMPLETE

(Includes Ref. Nos. 2-17)
1

2 270457 PISTON 1
3 270458 HEAD GLAND 1
4 203246 ROD WELDMENT 1
5 270460 PRE-LUBRICATED BUSHING 4
6 075722 LN 7/8 FBZ * 1
7 613052 FITTING/GREASE M6X1 2
8 O-RING 1
9 O-RING 1
10 O-RING 1

11 SQUARE RING 1
12 BACKUP RING 1
13 DEEP Z-SEAL 1
14 SQUARE SECT. TFE PISTON SEAL 1
15 HD ROD WIPER, SEALED OD 1
16 WEARBAND 1
17 LOCKING INSERT 2
18 270461 KIT/SEAL  (Includes Ref. Nos. 8-17) 1

    * Requires Loctite® 271 or equivalent.

Ref. 
No. Part No. Description                          Qty.

7

17
6

7

2

14

11

8

5

16

5

17 13
15

9

5

5

3

12

10
244 Nm

(180 lb.-ft.)
339 Nm

(250 lb.-ft.) 4

18

1
Not serviceable

270040



Printed in U.S.A 43 918290/AP1008

AL 440 - HYDRAULIC CYLINDERS
TILT CYLINDER

Ref. 
No. Part No. Description                          Qty.
1 270084 TILT CYLINDER COMPLETE

(Includes Ref. Nos. 2-20)
1

2 270438 PISTON 1
3 270451 HEAD GLAND 1
4 203245 ROD WELDMENT 1
5 270453 BEARING/SPHERICAL 40MM 1
6 270454 PRE-LUBRICATED BUSHING 1
7 L500668 LOCKNUT 1.125-12 UNF * 1
8 613052 FITTING/GREASE M6X1 2
9 270455 RING/INT SNAP 2.44 BORE 1
10 O-RING 1
11 O-RING 1

12 O-RING 1
13 SQUARE RING 1
14 BACKUP RING, DYNAMIC 1
15 DEEP Z-SEAL 1
16 SQUARE SECT. TFE PISTON SEAL 1
17 HD ROD WIPER, SEALED OD 1
18 WEARBAND 1
19 WEARBAND 1
20 LOCKING INSERT 2
21 270456 KIT/SEAL  (Includes Ref. Nos. 10-20) 1

    * Requires Loctite® 271 or equivalent.

Ref. 
No. Part No. Description                          Qty.

1

7
2

19
16

13
10

14
11

12

20

20
3 15

18

17

4

8

8 6

5
9

339 Nm

(250 lb.-ft.)

475 Nm

(350 lb.-ft.)

21

Not serviceable

270084



918290/AP1008 44 Printed in U.S.A

AL 440 - HYDRAULIC CYLINDERS
STEERING CYLINDER

Ref. 
No. Part No. Description                          Qty.
1 175830 CYL/HYD/STEERING COMPLETE

(Includes Ref. Nos. 2-18)
1

2 270435 PISTON 2
3 270436 HEAD GLAND 1
4 270437 ROD WELDMENT 1
5 270426 SPHERICAL BEARING 1
6 080319 NUT LOCK .75-16 * 1
7 613052 FITTING/GREASE M6X1 2
8 270429 RING/INT SNAP 1.88 1
9 O-RING 1
10 O-RING 1

11 O-RING 1
12 SQUARE RING 1
13 BACKUP RING 1
14 DEEP Z-SEAL 1
15 SQUARE SECT. TFE PISTON SEAL 1
16 HD ROD WIPER, SEALED OD 1
17 WEARBAND 1
18 LOCKING INSERT 2
19 270439 KIT/SEAL  (Includes Ref. Nos. 9-18) 1

    * Requires Loctite® 271 or equivalent.

Ref. 
No. Part No. Description                          Qty.

57 8
1

6
2

17
15

12

9

10

11
13

18

183
14

16

4

7
5

8

339 Nm

(250 lb.-ft.)

163 Nm

(120 lb.-ft.)

19

175830



Printed in U.S.A 45 918290/AP1008

AL 440 - HYDRAULIC CYLINDERS
POWER-A-TACH CYLINDER

Ref. 
No. Part No. Description                          Qty.
1 201463 CYL/HYD POWER-A-TACH

(Includes Ref. Nos. 2-13)
1

2 202664 PISTON 1
3 202665 HEAD GLAND 1
4 202666 ROD WELDMENT 1
5 202667 LOCKNUT 1/2-20 UNF * 1
6 O-RING 1
7 O-RING 1
8 SQUARE RING 1

9 BACKUP RING, DYNAMIC 1
10 DEEP Z-SEAL 1
11 SQUARE SECT. TFE PISTON SEAL 1
12 HD ROD WIPER, SEALED OD 1
13 LOCKING INSERT 2
14 271021 KIT/SEAL  (Includes Ref. Nos. 6-13) 1

    * Requires Loctite® 271 or equivalent.

Ref. 
No. Part No. Description                          Qty.

5

7

12

9

133

4

10

2
11

8
6

1

237 Nm

(175 lb.-ft.)

50 Nm

(37 lb.-ft.)

14

201463



918290/AP1008 46 Printed in U.S.A

AL 440 - HYDRAULIC CYLINDERS
4-POINT ALL-TACH CYLINDER

Ref. 
No. Part No. Description                          Qty.

1 176670 CYLINDER/4-POINT ALL-TACH
(Includes Ref. Nos. 2-13)

1

2 203869 PISTON 1
3 203870 HEAD GLAND 1
4 203871 ROD WELDMENT 1
5 270427 LOCKNUT 5/8-18 UNF * 1
6 O-RING 1
7 O-RING 1
8 SQUARE RING 1

9 BACKUP RING, DYNAMIC 1
10 DEEP Z-SEAL 1
11 SQUARE SECT. TFE PISTON SEAL 1
12 HD ROD WIPER, SEALED OD 1
13 LOCKING INSERT 1
14 271021 KIT/SEAL  (Includes Ref. Nos. 6-13) 1

    * Requires Loctite® 271 or equivalent.

Ref. 
No. Part No. Description                          Qty.

2

11

10

7

9

4

13

12

8

6

3271 Nm

(200 lb.-ft.)

5 81 Nm

(60 lb.-ft.)

Not serviceable
1

14

176670



Printed in U.S.A 47 918290/AP1008

AL 440 - ATTACHMENTS
ALL-TACH

Ref. 
No. Part No. Description                          Qty.
1 062756 PIN/SPRING 3/8X2 2
2 656117 CS M10-1.5X75 C8.8 ZY DIN931 1
3 076588 CS FL LOCK 3/8X3/4 C5ZY 2
4 123554 SPRING, COMPRESSION 2
5 134594 ADAPTOR/ROD 2
6 175980 PIN/PIVOT 1
7 176187 BUSHING 2
8 176587 WDMT/ALL-TACH 1
9 176666 PIN/PIVOT 50MM 2
10 183575 PIN/LATCH 2
11 201397 SPACER 2

12 201473 ADAPTOR/PUSH ROD 2
13 201474 LEVER/BUCKET PIN 2
14 201476 WASHER 2
15 310-32678 SHCS 1/2-13 X 2 3/4 ZY 2
16 400-32252 WASHER, CUPPED SPRING 2
17 613021 FITTING/GREASE M10X1 2
18 651239 CS 1/2X2-1/2 C8ZY 2
19 651448 LN INS M10-1.5 C8 ZY DIN6924 3
20 656015 CS M10-1.5X90 C8.8 ZY DIN931 2
21 068034 HLN INST 1/2 CZY 2

Ref. 
No. Part No. Description                          Qty.

2
19

6

20

16

15

8

19

9

7

17

13

14

3

11

18

4

5

21

12

1
10

400354



918290/AP1008 48 Printed in U.S.A

AL 440 - ATTACHMENTS
POWER-A-TACH

Ref. 
No. Part No. Description                          Qty.
1 176370 STM M24C18 MBSPP12 ** 2
2 656153 CS M8-1.25X80  C8.8 ZY DIN931 2
3 176530 STM M24C10 MBSPP14 ** 4
4 176884 STM M24C22 MBSPP12 ** 1
5 201236 TEM SV RN F24C22 M24C22 ** 1
6 201463 CYL/HYD POWER-A-TACH 1

See page 45 for individual components

7 270258 90M M24C10 M24C10 2
8 270374 HOSE/MP 5 X 695MM * 1
9 270375 HOSE/MP 5 X 630MM * 1
10 270390 TUBE/HYDRAULIC 1
11 270393 TUBE/HYDRAULIC 1
12 270400 VALVE/POWER-A-TACH 1

13 271195 HOSE/MP 5 X 910MM * 2
14 271342 HOSE/MP 5 X 1435MM * 2
15 271343 HOSE/MP 10 X 952MM * 1
16 271344 HOSE/MP 12 X 864MM * 1
17 651706 LN  INST FL M8-1.25 C8 ZY DIN6926 2
18 656111 FW M8 ZY DIN125 2
19 176371 90M SV F24C18 M24C18 ** 2
20 201479 HARNESS/HYD POWER-A-TACH 1
21 271136 TOGGLE/POWER-A-TACH 1
22 176360 STM BK M24C10 M24C10

(Includes nut as shown.
 Nut is not available separately.)

2

    *  See Page 94 for o-ring information.
    ** See Page 95 for o-ring/seal/description information.

Ref. 
No. Part No. Description                          Qty.

19
16

15

13

11

10

6 9

7

83

22

14

17

12

21

20
18

5

2
3

4
1

1

400458



Printed in U.S.A 49 918290/AP1008

AL 440 - ATTACHMENTS
4-POINT ALL-TACH

Ref. 
No. Part No. Description                          Qty.
1 175980 PIN/PIVOT 1
2 656153 CS M8-1.25X80  C8.8 ZY DIN931 2
3 176370 STM M24C18 MBSPP12 ** 2
4 176371 90M SV F24C18 M24C18 ** 2
5 176403 WDMT/4-POINT ALL-TACH 1
6 176530 STM M24C10 MBSPP14 ** 4
7 176666 PIN/PIVOT 50MM 2
8 176667 PIN 2
9 176670 CYLINDER 1

See page 46 for individual components

10 176671 SPACER 2
11 176884 STM M24C22 MBSPP12 ** 1
12 201236 TEM SV RN F24C22 M24C22 ** 1
13 201479 HARNESS/4-POINT ALL-TACH 1
14 270258 90M M24C10 M24C10 ** 2
15 270390 TUBE/HYDRAULIC 1
16 270393 TUBE/HYDRAULIC 1
17 270400 VALVE/4-POINT ALL-TACH 1

18 271195 HOSE/MP 5 X 910MM * 2
19 271342 HOSE/MP 5 X 1435MM * 2
20 271343 HOSE/MP 10 X 952MM * 1
21 271344 HOSE/MP 12 X 864MM * 1
22 272217 HOSE/MP 5 X 550MM * 2
23 613052 FITTING/GREASE M6X1 2
24 651448 LN INS M10-1.5 C8 ZY DIN6924 3
25 651449 LN INST M12-1.75 C8 ZY DIN6924 2
26 651706 LN  INST FL M8-1.25 C8 ZY DIN6926 2
27 656015 CS M10-1.5X90 C8.8 ZY DIN931 2
28 656022 CS M12-1.75X90 C8.8 ZY DIN931 2
29 656111 FW M8 ZY DIN125 2
30 656117 CS M10-1.5X75 C8.8 ZY DIN931 1
31 176360 STM BK M24C10 M24C10 ** 2
32 271136 TOGGLE/4-POINT ALL-TACH 1

    *  See Page 94 for o-ring information.
    ** See Page 95 for o-ring/seal/description information.

Ref. 
No. Part No. Description                          Qty.

A

A

B

B

4
3

12

21

29 6

17

26

32

13

3
11

2

20

18

16

15

28

5

1
30

27

7

24

23
25 22

14

10

8
9

6

31

19

400658



918290/AP1008 50 Printed in U.S.A

AL 440 - DECALS
4-POINT ALL-TACH

GENERAL INFORMATION
Decal location information is provided to assist in 
the proper selection and application of new decals, 
in the event the original decals become damaged or 
the machine is repainted. Refer to the listing for
the illustration reference number, part number, 
description and quantity of each decal provided in 
the kit. Refer to the appropriate illustrations for 
replacement locations.

To ensure proper selection of the correct replace-
ment decals, compare all of the various closeup 
location drawings to your machine before starting
to refinish the unit. Then circle each decal shown 
(applicable to your machine) while checking off its 
part number in the listing. After you have verified 
all the decals needed for replacement, place any 
extra decals aside for disposal.

NOTE:Refer to the SAFETY chapter of the 
Operator's Manual for specific information
provided on the various safety decals
furnished in the decal kit(s).

NEW DECAL APPLICATION
If there is a decal on a part that is to be replaced,
be sure that the decal is applied to the replacement 
part. Surfaces MUST be free from dirt, dust, grease 
and other foreign material before applying the new 
decal. To apply, remove the smaller portion of the 
decal backing paper and apply this part of the 
exposed adhesive backing to the clean surface
while maintaining proper position and alignment. 
Peel the other portion of the backing paper off 
slowly while applying hand pressure to smooth
out the decal surface.

CAUTION
ALWAYS follow safety precautions on decals. 
Replace decals if they are damaged, or if the 
unit is repainted. If repainting, BE SURE all 
applicable decals are affixed to the unit.

Decals for the AL 440 Articulated Loader are listed
below:

PAINT NOTICE
Use this list to order paint for refinishing:
167788 4 qts. Construction Yellow (GEHL)
167774 4 qts. Dark Gray (GEHL)
167789 6 (12.8 oz. Spray Cans) Yellow (GEHL)
167775 6 (12.8 oz. Spray Cans) Dark Gray (GEHL)

Ref.
No.

Part
No. Decal/Part Description Qty.

270621 Model Decal Kit - AL 440 1

1 137632 Hydraulic Oil 1
  2 137634 Diesel Fuel 1
  3 137660 No Ether 1
  4 137661 Tie Down 4
  5 104946 Lift Hook 2
  6 137842 Warning, Manual EU 1
  7 137846 Warning, Hot Surface/Fan EU 1
  8 184711 Warning, ROPS EU 1
9 189823 101 Decibel 1

  10 201157 Safety Shutdown EU 1
11 201161 Warning, Operation EU 1
12 201163 Attachment Bracket 2
13 270688 Joystick 1
14 270690 Joystick 1
15 201190 Warning, Service EU 1
16 201191 Crush Hazard, Articulation Joint EU 2
17 201220 Warning, General EU 1
18 201232 Battery Disconnect 1
20 270089 AL 440 Gehl 1
21 270009 Model AL 440 (RT) 1
22 270008 Model AL 440 (LT) 1
23 183963 Gehl 3.75 x 15.92 2
24 184306 Gehl 4.75 X 20.16 (Rear) 1
25 270103 Triangle (RT) 1
26 270102 Triangle (LT) 1
27 270114 Max Speed (Not Shown) * 1

* For Road Homologation only



Printed in U.S.A 51 918290/AP1008

AL 440 - DECALS
4-POINT ALL-TACH

1 2

4

3

6
5

7

10

On chassis near left rear wheel On steering console cover facing seat

Above engine air filter cannister On left rear fender near battery

Near top of front loader frame (both sides) On storage box behind operator’s seat

Next to engine radiator filler cap On front and rear of chassis (both sides)

On top of hydraulic oil tank Above fuel filler neck and cap

Detail

8

9



918290/AP1008 52 Printed in U.S.A

AL 440 - DECALS
4-POINT ALL-TACH

The decal listing from page 50 has been repeated 
for your convenience.

Ref.
No.

Part
No. Decal/Part Description Qty.

270621 Model Decal Kit - AL 440 1

1 137632 Hydraulic Oil 1
  2 137634 Diesel Fuel 1
  3 137660 No Ether 1
  4 137661 Tie Down 4
  5 104946 Lift Hook 2
  6 137842 Warning, Manual EU 1
  7 137846 Warning, Hot Surface/Fan EU 1
  8 184711 Warning, ROPS EU 1
9 189823 101 Decibel 1

  10 201157 Safety Shutdown EU 1
11 201161 Warning, Operation EU 1
12 201163 Attachment Bracket 2

13 270688 Joystick 1
14 270690 Joystick 1
15 201190 Warning, Service EU 1
16 201191 Crush Hazard, Articulation Joint EU 2
17 201220 Warning, General EU 1
18 201232 Battery Disconnect 1
20 270089 AL 440 Gehl 1
21 270009 Model AL 440 (RT) 1
22 270008 Model AL 440 (LT) 1
23 183963 Gehl 3.75 x 15.92 2
24 184306 Gehl 4.75 X 20.16 (Rear) 1
25 270103 Triangle (RT) 1
26 270102 Triangle (LT) 1
27 270114 Max Speed (Not Shown) * 1

* For Road Homologation only

Ref.
No.

Part
No. Decal/Part Description Qty.

On front loader arm (both sides)

12

On left side of steering console cover

11

15

On frame near right joystick lever On engine compartment wall near air filter

14

13



Printed in U.S.A 53 918290/AP1008

AL 440 - DECALS
4-POINT ALL-TACH

17

18

22

21

23

At right rear of chassis frame At left rear of chassis frame

On lift arm (both sides) At bottom of engine compartment hood

24

On right side of cab frame On left side of cab frame

On cab wall right of operator’s seat Above fuel filler cap and neck

Near articulating swivel joint (both sides) On steering console cover facing seat

20

25 26

16



918290/AP1008 54 Printed in U.S.A

AL 440 - ENGINE
ENGINE ASSEMBLY

Ref. 
No. Part No. Description                          Qty.
1 062023 CLAMP/HOSE #M5 1800 8
2 L72019 PLUG/PIPE .25 1
3 137063 ISOLATOR -11 RED-WHITE 4
4 160-32740 PLATE, PUMP MOUNT 1
5 176076 WDMT/FRONT MOTOR MOUNT 1
6 176203 WDMT/REAR ENGINE MOUNT 2
7 176651 CS FL M6-1.00X12 C8.8ZY SP 

DIN1662
4

8 176653 CS FLH M10-1.5X25 C8.8ZY SP 
DIN1665 *

10

9 176654 CS FLH M10-1.5X30 C8.8ZY SP 
DIN1665 *

6

10 176658 CS M8-1.25X16 C8.8ZY SP DIN931 8
11 176803 ENGINE ASSEMBLY (4TNV88) 1
12 186080 FITTING 5/16 BARB/ 90° 2
13 201049 FUEL LINE RETURN 1
14 201053 FUEL LINE FILTER-PUMP 1
15 201054 FUEL LINE FILTER-PUMP 1

16 201055 FUEL LINE SEPARATOR-TANK 1
17 201110 THROTTLE CABLE BRACKET 1
18 250-32577 DRIVE PLATE, FLEXIBLE 1
19 400-21568 WASHER (PLATED) 4
20 651662 CS M6-1.00X40 C8.8 ZY DIN931 1
21 651681 CS M8-1.25X100 C8.8 ZY DIN931 1
22 651703 CS FL M16-2.00X100 C8.8 ZY 

DIN1662
4

23 651706 LN  INST FL M8-1.25 C8 ZY DIN6926 1
24 651709 LN  INST FL M16-2.00 C8 ZY DIN6926 4
25 654004 FW 5/16 AWZY 2
26 656047 HN M6-1 C8 ZY DIN934 1
27 186308 PUMP ASSY  FUEL FEED 1
28 270980 SEPARATOR ASSY 1
29 091716 SPACER 1

    * Re-use of bolts requires Loctite® 262 or equivalent.

Ref. 
No. Part No. Description                          Qty.

118

7
13

25

3

9

8

24
19

21

29

23
28

16
12

2

7

6

8

1

14

27

15

17

20
26

10
4

22

5

18

400371



Printed in U.S.A 55 918290/AP1008

AL 440 - ENGINE
CYLINDER BLOCK

Ref. 
No. Part No. Description                          Qty.
1 188768 CYLINDER BLOCK ASSEMBLY 1
4 425-34723 PIPE THREAD PLUG 1/8" 1
5 425-36240 PLUG 1
6 425-34721 PIPE THREAD PLUG 1/4" 2
7 425-34721 PIPE THREAD PLUG 1/4" 1
8 425-34722 PLUG 1
9 425-34730 BOLT 10
12 197589 CAMSHAFT BUSHING 1

13 425-34725 PLUG 12 2
14 425-34726 PLUG 30 8
24 425-34731 THRUST BEARING 2
27 425-34638 CYLINDER HEAD BOLT 18
28 425-36006 CYLINDER HEAD GASKET 1
29 270942 MAIN BEARING SET (2) 5
32 270943 MAIN BEARING (US=0.25) 5
35 270944 THRUST BEARING (OS=0.25) 1

Ref. 
No. Part No. Description                          Qty.



918290/AP1008 56 Printed in U.S.A

AL 440 - ENGINE
GEAR HOUSING

Ref. 
No. Part No. Description                          Qty.
1 197755 GEAR CASE ASSY 1
3 270946 OIL SEAL 1
4 197771 GEAR CASE FLANGE 1
5 270948 STUD M8 X 25 3
6 425-34740 FILLER CAP 1
7 425-34741 COVER 1
8 425-34743 KNOCK PIPE 2
9 188452 O-RING P16 2
10 425-34681 GEAR HOUSING O-RING 1
11 188537 BOLT M8 X 85 3

12 425-34750 SEAL WASHER 8S 5
13 425-34745 O-RING 1A P-32.0 1
14 425-34733 BOLT M8 X 16 PLATED 4
15 425-34733 BOLT M8 X 16 PLATED 3
16 425-34760 BOLT M8 X 30 PLATED 1
17 425-34748 BOLT M8 X 55 PLATED 12
18 138140 NUT 3
19 270949 BLIND COVER 1
20 425-34763 O-RING 1A S-24.0 1
21 425-35164 BOLT M6 X 16 PLATED 2

Ref. 
No. Part No. Description                          Qty.

Gasket
Sealant

Gasket
Sealant

Gasket
Sealant



Printed in U.S.A 57 918290/AP1008

AL 440 - ENGINE
FLYWHEEL HOUSING/OIL PAN

Ref. 
No. Part No. Description                          Qty.
1 188573 PARALLEL PIN 8 X 16 2
2 425-34754 FLYWHEEL HOUSING 1
3 425-34756 FILLER CAP 1
4 188749 BOLT M10 X 25 6
5 188750 BOLT M10 X 30 4
6 425-34764 OIL PAN SPACER 1
7 425-36087 OIL PAN ASSY 1
8 425-36121 SCREW 1
10 138113 SEAL WASHER 1

11 425-34733 BOLT M8 X 16 PLATED 4
12 425-34765 BOLT M8 X 25 PLATED 2
13 425-34747 BOLT M8 X 45 PLATED 24
14 188573 PARALLEL PIN 8 X 16 2
15 188574 OIL SEAL CASE ASSY 1
17 425-34759 OIL SEAL 1
18 188640 COLLARHEAD BOLT M8 X 30 6
19 425-34761 BOLT M8 X 35 PLATED 3

Ref. 
No. Part No. Description                          Qty.

Gasket
Sealant

Gasket
Sealant

Gasket
Sealant



918290/AP1008 58 Printed in U.S.A

AL 440 - ENGINE
CYLINDER HEAD AND COVER



Printed in U.S.A 59 918290/AP1008

AL 440 - ENGINE
CYLINDER HEAD AND COVER

Ref. 
No. Part No. Description                          Qty.
1 188679 LIFT BRACKET 2
2 425-34733 BOLT M8 X 16 PLATED 4
3 188655 ROCKER SHAFT ASSY 1
4 188656 SHAFT 1
6 188470 ROCKER ARM SUPPORT 2
7 188471 ROCKER ARM SUPPORT 3
8 188597 SPRING 4
9 188544 ROCKER ARM ASSY 8
10 188596 VALVE SCREW 8
12 425-34791 NUT M8 X P-1.0 8
13 425-34793 STUD M8 X 18 PLATED 3
14 425-34782 VALVE CAP 8
15 197811 CYLINDER HEAD ASSY 1
20 425-34779 PLUG 40 2
21 188559 INTAKE VALVE 4
22 425-34639 EXHAUST VALVE 4
23 425-34643 VALVE SPRING 8
24 425-34644 SPRING RETAINER 8
25 188507 VALVE STEM SEAL 4
26 425-34645 VALVE STEM SEAL 4
27 425-34646 RETAINER 8
29 425-34642 SUCTION VALVE GUIDE 4
30 425-34641 EXHAUST VALVE GUIDE 4
31 186337 NOZZLE GUARD 4

32 425-34796 SEAL 4
33 188545 NOZZLE RETAINER 4
34 188502 WASHER 4
35 425-34783 SPRING PIN 6 X 12 2
36 425-34765 BOLT M8 X 25 PLATED 3
37 425-34761 BOLT M8 X 35 PLATED 4
38 425-34766 BOLT M8 X 50 PLATED 7
39 425-34740 FILLER CAP 1
40 188658 VALVE COVER ASSY 1
41 188539 BAFFLE PLATE 1
42 425-34769 BAFFLE 1
43 188465 DIAPHRAGM PLATE 1
44 188466 DIAPHRAGM COVER 1
45 188467 DIAPHRAGM 1
46 188469 DIAPHRAGM SPRING 1
48 188657 VALVE COVER GASKET 1
49 186598 SCREW 5X10 TAPPING 4
50 186598 SCREW 5X10 TAPPING 4
51 425-34775 KNOB 3
52 425-34776 O-RING 1A P-12.0 3
53 425-34745 O-RING 1A P-32.0 1
54 270953 GLOW PLUG HARNESS 1
55 270951 GLOW PLUG 4
56 197847 GLOW PLUG CONNECTOR 1

Ref. 
No. Part No. Description                          Qty.



918290/AP1008 60 Printed in U.S.A

AL 440 - ENGINE
INTAKE MANIFOLD

Ref. 
No. Part No. Description                          Qty.
1 188558 BREATHER PIPE 1
2 188632 CLAMP 24 2
3 192303 INTAKE MANIFOLD 1
4 425-35934 INTAKE MANIFOLD GASKET 1
5 425-34746 BOLT M8 X 20 PLATED 6

6 425-34800 BOLT M8 X 80 PLATED 1
7 425-34649 AIR HEATER GASKET 1
8 270954 AIR INTAKE JOINT 1
9 425-34746 BOLT M8 X 20 PLATED 2
10 425-34800 BOLT M8 X 80 PLATED 2

Ref. 
No. Part No. Description                          Qty.



Printed in U.S.A 61 918290/AP1008

AL 440 - ENGINE
EXHAUST MANIFOLD

Ref. 
No. Part No. Description                          Qty.
1 425-34799 EXHAUST MANIFOLD 1
2 425-34653 MANIFOLD GASKET 1
3 138474 STUD BOLT M 8X80 2
4 186375 BOLT 8 X 80 6

5 425-36249 BOLT M8 X 22 4
6 138140 NUT 2
7 138104 MUFFLER GASKET 1

Ref. 
No. Part No. Description                          Qty.



918290/AP1008 62 Printed in U.S.A

AL 440 - ENGINE
CAMSHAFT

Ref. 
No. Part No. Description                          Qty.
1 425-34808 TAPPET 8
2 188603 PUSH ROD 8
3 425-34806 CAMSHAFT ASSEMBLY 1
8 188736 BOLT/M8X14PLATED 2
9 270956 IDLER GEAR SHAFT 1
10 270957 IDLER GEAR ASSY

(Includes Ref. No. 13)
1

13 270958 IDLER GEAR BUSHING 1

14 188742 BOLT M8 X 40 PLATED 3
15 425-36187 BOLT 4
16 188479 INJECTION PUMP GEAR 1
17 188692 FLANGE 1
18 188712 SPRING WASHER14 1
19 188755 LOCK NUT M14 PLATED 1

Ref. 
No. Part No. Description                          Qty.

13



Printed in U.S.A 63 918290/AP1008

AL 440 - ENGINE
CRANKSHAFT, PISTON

Ref. 
No. Part No. Description                          Qty.
1 197851 CRANKSHAFT ASSY 1
2 188573 PARALLEL PIN 8 X 16 1
4 270960 CRANKSHAFT GEAR 1
5 425-34810 KEY 7 X 14 1
7 138117 SPRING PIN 1
8 188475 CRANKSHAFT V-PULLEY 1
9 425-34817 WASHER 1
10 425-34818 BOLT 1
11 425-34693 FLYWHEEL BOLT 6
12 188707 FLYWHEEL ASSY 1
14 425-34694 RING GEAR 1

15 188562 PISTON ASSY 4
17 188563 RING SET 4
21 425-35936 PISTON PIN 4
22 425-35937 CIRCLIP 26 8
23 425-34698 CONNECTING ROD ASSY 4
27 425-34659 ROD BOLT 8
28 270961 ROD BEARING SET 4
30 425-34699 PISTON PIN BUSHING 4
31 270962 ROD BEARING SET (US=0.25) 4
33 188564 PISTON ASSY (OS=0.25) 4
35 188565 RING SET (OS=0.25) 4

Ref. 
No. Part No. Description                          Qty.

30



918290/AP1008 64 Printed in U.S.A

AL 440 - ENGINE
COOLING SYSTEM



Printed in U.S.A 65 918290/AP1008

AL 440 - ENGINE
COOLING SYSTEM

Ref. 
No. Part No. Description                          Qty.
1 188549 WATER PUMP ASSY 1
3 188578 GASKET/NON-ASB 1
4 188579 PLATE 1
8 188512 SCREW 3
10 188488 JOINT 2
11 188686 DRAIN PLUG 2
12 425-36239 PLUG 1
13 186602 PLUG 1/4 1
14 425-36263 GASKET 1
15 188550 JOINT 1
16 425-36262 O-RING 1
17 425-34849 GASKET 1
18 425-34727 SEAL WASHER 8S 1
19 425-34729 BOLT M8 X 12 PLATED 1
20 425-34733 BOLT M8 X 16 PLATED 3
21 425-34747 BOLT M8 X 45 PLATED 1
22 425-34838 BOLT M8 X 60 PLATED 3
23 425-36261 V-PULLEY 1
24 188730 V-BELT 1
25 203876 COOLING FAN 1
26 203171 SPACER (18MM) 1
27 188732 BOLT M6 X 20 PLATED 4
28 425-34661 THERMOSTAT 1

29 425-34705 LOWER GASKET 1
30 425-34843 THERMOSTAT COVER 1
31 425-34704 UPPER GASKET 1
32 138520 BOLT M8 X 22 PLATED 2
33 270970 DRAIN PLUG 1
34 425-34683 THERMOSTAT SWITCH 110° C 1
35 160427 SEAL 1
36 138076 THERMOMETER 1
37 425-34707 GASKET 1
38 188551 PIPE ASSY/AMP2 1
39 188553 PIPE ASSY/AMP2 1
40 186339 CLAMP CW-T 1
41 186464 CLAMP 9 2
42 188552 PIPE ASSY/BMP2 1
43 188554 PIPE/WATER BMP2 1
44 186464 CLAMP 9 2
45 190845 SUB-TANK ASSY 1
47 188526 CAP 1
48 186461 CLAMP 1
49 188720 PIPE 7 X 230 1
50 425-36235 CLAMP 1
51 425-36152 SUB-TANK BRACKET 1

Ref. 
No. Part No. Description                          Qty.



918290/AP1008 66 Printed in U.S.A

AL 440 - ENGINE
LUBRICATION


